
 
 
 
 
 
 
Desalination and Water Purification Research  
and Development Program Report No. 113 
 
 

Evaluation of Desalination on  
Waters Under the Influence of  
Surface Water Runoff for 
Pretreatment, Water Quality, and 
Pathogen Removal Performance 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 
 
 
U.S. Department of the Interior 
Bureau of Reclamation September 2007 



REPORT DOCUMENTATION PAGE Form Approved 
OMB No. 0704-0188 

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and maintaining 
the data needed, and completing and reviewing this collection of information.  Send comments regarding this burden estimate or any other aspect of this collection of information, including suggestions for 
[...]
Contaminant List and may be regulated in the future.  This assessment shows the 
potential costs of treating boron to a finished water standard of 0.5 mg/L. 

From a more fundamental standpoint, this assessment shows how a SWRO design 
can be tailored to achieve a defined WQS; and based on this design, costs for 



 

68 

capital, construction and O&M can be readily determined and evaluated.  Unlike 
the design of traditional freshwater conventional treatment plants, the modeling 
software that is available from the RO manufacturers coupled with the WTCost® 
program provide design teams with the ability to evaluate design alternatives that 
achieve specific WQS and to estimate costs.  This gives the designer the ability to 
estimate a dollar value for incremental improvements in finished water quality, 
which can be a valuable tool for a utility considering desalination. 
 



69 

6.  Conclusions 
1. MMF pretreatment conducted during the East and West Coast Sites pilots 

to treat seawater under the influence of surface water failed to produce a 
high quality treated filtrate water acceptable for subsequent 
SWRO treatment.  Fouling was observed on SWRO membranes using 
MMF pretreatment during the East Coast Site test.  Additionally, the use 
of the MMF pretreatment system on the East Coast Site resulted in high 
cartridge filter replacement frequency—the cartridge filters were replaced 
on a weekly basis.  In comparison, the UF pretreatment system produced a 
higher quality filtrate with little to no fouling of the SWRO membrane and 
a reduced cartridge filter replacement frequency.  The MMF pretreatment 
system filtrate on the West Coast Site consistently exceeded the treatment 
goals and was not suitable to allow performance of the SWRO test. 

2. The results of the MMF testing point to a clear need to adequately pilot 
this technology to address site specific conditions for any SWRO 
pretreatment application.  MMF systems require a full-fledged pilot with 
several months of operation at a SWRO pilot site to optimize system 
performance.  This would require more extensive studies using different 
combinations of pH, coagulants, and possibly polymers to shorten the 
ripening stage after backwash and to be able to continuously operate a 
SWRO system. 

3. Performances of pretreatment systems prior to seawater reverse osmosis 
to treat seawater under the influence of surface water are site specific.  
On the east coast of Florida, UF pretreatment was relatively successful 
at sustain productivity, whereas on the west coast of Florida the 
UF pretreatment was plagued with fouling issues that limited operation of 
the unit.  The MMF pretreatment system performance was poor on both 
coasts.  Although the change of MMF equipment for the West Coast Site 
testing appeared to correct the productivity problems that were 
encountered on the East Coast Site, both MMF systems were unable to 
achieve adequate water quality to be suitable for SWRO pretreatment.  
UF filtrate water quality appeared to be marginal during testing on the 
East Coast Site which produced substantial cartridge filter fouling. 

4. The marginal performance results of the UF pretreatment system indicate 
that this technology also has limitations and requires adequate site specific 
pilot testing and optimization to determine its suitability and economic 
viability as a SWRO pretreatment system.  The short duration of the pilot 
studies performed on the East and West Coast Sites did not provide an 
adequate amount of time to perform system optimization for either the 
MMF or UF systems, and the performance of these systems during this 
pilot may be substantially improved with further piloting to optimize 
system operating parameters and/or testing additional pretreatment 
processes to address site specific conditions. 



 

70 

5. Controlling biological activity within the feed and pretreatment system 
appears to be critical with Florida SWUI.  Biological growth issues needed 
to be addressed on several occasions during the pilot study.  In particular, 
a UF membrane autopsy confirmed the presence of slicing and puncturing 
of the membrane filaments during the East Coast Site testing.  

6. The UF system showed consistently more than 6-log rejection of viruses 
without any viruses detected in the filtrate water.  On the other hand, the 
MMF system showed rejection on the order of 2-log.  In addition, viruses 
were detected in the filtrate.  The SWRO system showed virus log 
rejection on the order to 4 to 6-log.  As for the SWRO system, few viruses 
were detected in the permeate. 

7. The process train using either ultrafiltration or multimedia filtration as 
pretreatment followed by SWRO treatment would meet and exceed all 
existing and proposed regulations related to pathogen removals and 
especially the upcoming Long Term 2 Surface Water Treatment Rule. 

8. The study showed that, depending on the water quality goals set by a 
utility or a design team, further treatment in addition to a first pass 
SWRO system is necessary to meet the water quality goals.  For example, 
with a TDS goal of 400 mg/L, there is no need to implement additional 
treatment.  Alternatively, to meet a goal of 100-mg/L chloride or a goal of 
0.5 mg/L of boron, further treatment would be required by either 
implementing a reverse osmosis membrane second pass or an ion 
exchange process. 

9. The cost analyses showed that implementation of ion exchange would be 
less expensive than the implementation of a second pass RO to meet the 
goal of 0.5 mg/L of boron.  Ion exchange would save approximately 
$3 million in annual amortized costs ($0.33/1,000 gal) compared to the 
RO alternatives for a 25-MGD seawater treatment plant.   

 

 



71 

7.  References 
Ionics, 1999.  Personal communications with Ionics personnel.  Maspalomas II 

WTP, Canary Islands. 

Owens, C., Taylor, J., Robert, C., Reiss, C. (1999).  “Microbial Challenge of 
Integrated Membrane System Large Scale Pilot Plants Treating A Highly 
Organic Surface Water.”  Proceedings to AWWA WQTC, Tampa, 
Florida.  October 31–November 3, 1999. 

Reiss Environmental, 2002.  Technical Memorandum C.2, Demineralization 
Concentrate Management Plan – Investigation of Demineralization 
Concentrate Management.  Prepared by Reiss Environmental, Inc. for 
St. Johns River Water Management District, Palatka, Florida.  October 
2002. 

Stumm, W. and J. J. Morgan, 1981.  Aquatic Chemistry, An introduction 
Emphasizing Chemical Equilibria in Natural Water, Second Edition.  
Wiley-Interscience Publications.  New York, New York. 

 





73 

 
 
 
 
 
 
 

APPENDIX A 
EAST COAST PILOT PROTOCOL 
June 2003 

 





75 

Contents 
Page 

1. Introduction ................................................................................................ 77 
2. Piloting Protocol ......................................................................................... 77 
 2.1 Site Layout ........................................................................................... 78 
 2.2 Pilot Equipment ................................................................................... 79 
  2.2.1  Pilot Units .................................................................................. 79 
  2.2.2  Other Equipment ....................................................................... 80 
 2.3 Experimental Matrix............................................................................ 80 
 2.4 Operational And Analytical Requirements.......................................... 81 
  2.4.1  Operational Data........................................................................ 82 
  2.4.2  Analytical Data .......................................................................... 82 
  2.4.3  Operational Logbook................................................................. 84 
3. Site Requirements....................................................................................... 84 
 3.1 Electrical Requirements....................................................................... 84 
 3.2 Feed And Discharge Streams .............................................................. 84 
 3.3 Site Restoration ................................................................................... 85 
 





77 

1.  Introduction 

The U.S. Department of the Interior, Bureau of Reclamation (Reclamation) in 
collaboration with Reiss Environmental is conducting a research project to 
evaluate desalination of seawater that has been diluted with freshwater from 
coastal surface runoff.  These waters which are less saline than seawater can be 
more economical to treat due to the lower operating pressures needed for 
desalination using technologies such as reverse osmosis (RO).   

Problems occur, however, when the diluting surface water has contaminants from 
runoff such as particulate matter and organics.  These contaminants, if not 
properly removed, can foul RO reducing their productivity while increasing 
operational costs.  Therefore, the intent of this research project is to evaluate the 
performance and benefits of using conventional sand filters versus ultrafiltration, 
another membrane filtration technology, as pretreatment to RO. 

2.  Piloting Protocol 

Two pretreatment processes (figure 1) will be tested prior to seawater reverse 
osmosis (SWRO) to treat seawater under the influence of freshwater runoffs in 
order to evaluate SWRO membrane fouling as a function of pretreatment.  The 
two pretreatments are conventional media filtration using 2 passes (CF) and 
ultrafiltration (UF).  The two resulting process trains are CF – SWRO and UF – 
SWRO.   
 

 
 

Figure 1.  Treatment process diagram showing conventional media filtration and 
ultrafiltration pretreatment followed by first and second pass seawater reverse 
osmosis. 
 

First Pass 
Concentrate 
First Pass

 

Conventional 

Ferric 
Sulfate 

Cartridge 

Second 
Pass

Second 
Pass

Combined 
Permeate

Ultrafiltration 

Aluminum 
Sulfate 

1 

1 

2 

3 

4

8 9 

5 6 

7



 

78 

2.1  Site Layout 
Site layout showing the locations of the pilot unit trailers, equipment, pumps, and 
tanks is presented in figure 2. 

 

 
 

Figure 2.  Proposed site layout for pilot units and equipment 
 

Garage 

SWRO Trailer
Conventional
Filter System 

UF Trailer

Existing HDPE 
Pipe 

Feedwater Pipe 

Existing 
Ramp 500 gal water 

storage tanks 

Submersible 
Pumps 

Existing 
Curb 

N 

Discharge Pipe 

Paved Area

Grassed Area 

FPL Intake Structure
Seawall 

4 
5 

Conventional 

Media Filter

First Pass Concentrate 
 

ACCESS 
AREA 

480V, 3 phase 
Electrical Connections 



79 

2.2  Pilot Equipment 
 

2.2.1  Pilot Units 
Three pilot units described below will be transported and installed at each site. 

1. Reiss Environmental will provide a conventional pretreatment multimedia 
filter and the desalination membrane pilot plant.  The Seawater RO 
membrane pilot is a trailer mounted system (see photo 1).  This pilot is 
capable of mirroring full-scale desalination plants (see photo 2) and is also 
self-contained with lab facilities. Trailer dimensions are 32 ft x 8.5 ft.      

 

2. Norit America will supply a UF pilot plant, as advanced pretreatment to the 
Seawater RO membrane process.  As seen below, the 15+ gallons per minute 
(gpm) pilot is self-contained and all integral piping is already completed (see 
photos 3 and 4).  Trailer dimensions are 24 ft. x 8.5 ft. 

 

3. University of South Florida is to provide a conventional filter process pilot 
plant fabricated by Calgon. A dual multimedia filter implementing ferric 
chloride as a coagulant will be used as the conventional pretreatment 
method.  It will be capable of producing 15 gallons per minute (gpm) of 

Photo 1 – Seawater RO Trailer. Photo 2 – Seawater RO Membrane 
System. 

Photo 3 – Ultrafiltration Pretreatment 
Pilot Trailer. 

Photo 4 – Ultrafiltration Pilot (rear view). 
 



 

80 

effluent water.  System is free standing in a 15 ft x 20 ft area.  System will be 
covered in a tent.  Photographs are not available. 

2.2.2  Other Equipment 
♦ Feed water and pilot discharge piping to and from the pilot units and source 

water. 

♦ Two submersible pumps installed in the source water. 

♦ Water storage tanks for feed water, permeate, and backwash storage. 

♦ Various lab equipment: portable turbidimeter, portable conductivity meter, 
pH meter 

2.3  Experimental Matrix 
Table 1 below presents the conditions under which the two process trains will be 
operated.  The seawater system will be conducted under the same conditions for 
both pretreatments.  The pretreatment unit operating settings are optimized to 
supply filtrate water to the seawater system with turbidity lower than 0.3 NTU 
and SDI less than 5.  Table 2 presents the flow conditions for the two process 
trains.  Each test is to be conducted for a period of 21 days.  No acid or antiscalant 
will be added to the feed water of the SWRO system to replicate the common 
pretreatment practice for seawater membrane system. 

A flux of 36 gfd was selected for the ultrafiltration pretreatment as a conservative 
flux.  However, changes can be made to reflect results of the optimization of the 
ultrafiltration system. 
 

Table 1.  Piloting test for East and West Coast Sites 
Parameters Units Settings 
Exp. 1 (UF – SWRO Process Train)   

UF flux gfd 36 
UF BW frequency min 30 

SWRO 1st pass flux gfd 10 
SWRO 1st pass recovery % 50 

SWRO 2nd pass flux gfd 20 
SWRO 2nd pass recovery % 15 

Exp. 2 (CF – SWRO Process Train)   
CF 1st pass loading rate gpm/sqft 4 

CF 1st pass backwash frequency hr 24 
CF 2nd pass loading rate gpm/sqft 8 

CF 2nd pass backwash frequency hr 24 
SWRO 1st pass flux gfd 10 

SWRO 1st pass recovery % 50 
SWRO 2nd pass flux gfd 20 

SWRO 2nd pass recovery % 15 



81 

Table 2.  Flow Settings 
Parameters Units Settings 
Exp. 1 UF – SWRO Process Train   

UF flow gpm 18 
SWRO 1st pass permeate flow gpm 3.7 

SWRO 1st pass concentrate flow gpm 3.7 
SWRO 2nd pass permeate flow gpm 0.9 

SWRO 2nd pass concentrate flow gpm 0.2 
Exp. 2 CF – SWRO Process Train   

CF 1st pass flow gpm 8.7 
CF 2nd pass flow gpm 17.4 

SWRO 1st pass permeate flow gpm 3.7 
SWRO 1st pass concentrate flow gpm 3.7 

SWRO 2nd pass permeate flow gpm 0.9 
SWRO 2nd pass concentrate flow gpm 0.2 

 
Fouling will be assessed for each experiment based on declines in mass transfer 
coefficients (MTC) and increases in headloss along the membranes feed side.  
MTC is represented by the flux and net driving pressure (NDP) ratio.  NDP is the 
average feed pressure minus permeate pressure and osmotic pressure.  The MTC 
will decrease when fouling occurs during piloting.  A chemical cleaning is usually 
necessary when a MTC decrease of 15% is observed.  The runtime between 
chemical cleanings will be calculated for each experiment and compared to one 
another to assess performance of each alternative.  Feed side headloss or delta 
pressure increases indicate membrane particle plugging or feed spacer blockage. 

2.4  Operational and Analytical Requirements 
Flow diagram of the two process trains shown in figure 1 show the monitoring 
and/or sampling points as numbers as described in table 3.  Data collection will 
consist of routine operational and analytical data as reported in data forms and 
non-routine data as reported in an operational log book. 
 

Table 3. Pilot Plant Sampling and Monitoring Locations 
Number Description 

1 Feed 
2 CSF Filtrate 
3 UF Filtrate 
4 First Pass SWRO Feed 
5 First Pass SWRO Permeate 
6 Second Pass Permeate 
7 Combined Permeate 
8 First Pass Concentrate 
9 Second Pass Concentrate 

 



 

82 

2.4.1  Operational Data 
On-site data will be collected to monitor pilot settings and performance.  Data 
Sheets 1 through 4 included at the end of this document have been prepared for 
use by the staff to assist in data collection (table 4).  There is no datasheet for the 
UF unit since operational data for the UF unit will be downloaded from the 